
Comprehensive 
Wastewater 
Management Plan
MAR ION ,  MASSACHUSETTS

   June 2023



 

 

 

 

 

 

COMPREHENSIVE WASTEWATER MANAGEMENT PLAN 

 

MARION, MA 

 

westonandsampson.com 

 



 

 

 

 

 

COMPREHENSIVE WASTEWATER MANAGEMENT PLAN MARION, MA 

TABLE OF CONTENTS 

 Page 

 

EXECUTIVE SUMMARY ................................................................................................................ ES-1 

 

TABLE OF CONTENTS ........................................................................................................................ i 

 

LIST OF FIGURES ................................................................................................................................v 
[...]
Based on the above information, the current average annual cost to maintain the low pressure sewer 

systems is increasing. As the low pressure sewer systems expand and the existing pumps age, it is 

anticipated that mean time between service calls will decrease, and the average annual maintenance 

costs will increase. In fiscal year (FY) 2020, Marion allocated $70,000 for all grinder pump maintenance.  



 

 

 

 
 

2-43 

COMPREHENSIVE WASTEWATER MANAGEMENT PLAN 

 

MARION, MA 

 

westonandsampson.com 

2.4 Existing Wastewater Treatment Facility Description and Condition 

Based on available records, wastewater treatment and disposal activities have occurred on the current 

Marion WPCF site since the 1920’s or earlier. Marion’s current WPCF was principally constructed in 1969 

and has been upgraded over time. The last major upgrade of the WPCF was in 2005, when the current 

SBR system was built. The facility is currently nearing completion of an improvements project as of 

summer 2021.  

2.4.1 NPDES Permit Limits 

The Town of Marion is currently authorized to discharge treated effluent from the WPCF to an “Unnamed 

Brook at Aucoot Cove” (sometimes referred to as Giffords Brook) under the National Pollution Discharge 

Elimination System (NPDES) Permit No. MA0100030, issued by the Environmental Protection Agency 

on April 13, 2017. This permit is included in Appendix C. The current permit period is due to expire on 

June 30, 2022 based on the permit issuance date, though the Town understands that the permit effective 

date was extended, and as such the current permit is effective through November 30, 2022.  

 

The permit regulates effluent limits and monitoring requirements for flow, 5-day Biological Oxygen 

Demand (BOD5), Total Suspended Solids (TSS), pH, Fecal Coliform, Enterococci, Dissolved Oxygen, 

Whole Effluent Toxicity parameters (including total cadmium, lead, copper, zinc, nickel, and aluminum), 

Ammonia-Nitrogen, Total Nitrogen, Total Phosphorus, and Total Copper. Measurable discharge limits 

from the current permit are presented in Table 2-22.  

 

Table 2-22: NPDES Permit No. MA0100030 Requirements 

Parameter 

Discharge Limits 

Measurement Type 
Avg. 

Monthly 

Avg. 

Weekly 

Max. 

Daily 

Flow (MGD) 0.588 - Report Continuous Recorder 

BOD5 (mg/L) 9 13 Report 1x/Week; 24hr Composite 

BOD5 (lbs/day) 42 63 - 1x/Week; 24hr Composite 

TSS (mg/L) 9 13 Report 1x/Week; 24hr Composite 

TSS (lbs/day) 42 63 - 1x/Week; 24hr Composite 

pH Range (SU) 6.5 – 8.3 (at any time) 1x/Day, Grab 

Fecal Coliform (cfu/100mL) 14 - 28 2x/Week; Grab 

Enterococci (cfu/100mL) 35 - 276 2x/Week; Grab 

Dissolved Oxygen (mg/L) ≥ 5.0 
1x/Week; Grab 

*June 1 – October 31 

Whole Effluent Toxicity (µg/L) 

Total Cadmium 

Total Lead 

Total Copper 

Total Zinc 

Total Nickel 

Total Aluminum 

- - Report 4x/Year; 24-Hour Composite 

Ammonia Nitrogen (mg/L) 

2.6 - Report 
1x/Week; 24hr Composite 

*May 1 – May 31 

1.74 - Report 
1x/Month; 24hr Composite 

*June 1 – October 31 



 

 

 

 
 

2-44 

COMPREHENSIVE WASTEWATER MANAGEMENT PLAN 

 

MARION, MA 

 

westonandsampson.com 

Parameter 

Discharge Limits 

Measurement Type 
Avg. 

Monthly 

Avg. 

Weekly 

Max. 

Daily 

Report - Report 
1x/Week; 24hr Composite 

*November 1 – April 30 

Ammonia Nitrogen (lbs/day) 

12.75 - - 
1x/Week; 24hr Composite 

*May 1 – May 31 

8.53 - - 
1x/Week; 24hr Composite 

*June 1 – October 31 

Report - - 
1x/Month; 24hr Composite 

*November 1 – April 30 

Total Nitrogen (mg/L) 
1 

4.0 
1 

- Report 
3x/Week; 24hr Composite 

*April 1 – October 31 

Report - Report 
1x/Month; 24hr Composite 

*November 1 – March 31 

Total Nitrogen (lbs/day) 
1 

19.6 
1 

- Report 
3x/Week; 24hr Composite 

*April 1 – October 31 

Report - Report 
1x/Month; 24hr Composite 

*November 1 – March 31 

Total Kjeldahl Nitrogen (mg/L) Report - Report 
3x/Week; 24hr Composite 

*April 1 – October 31 

Total Kjeldahl Nitrogen (lbs/day) 

Report - Report 
3x/Week; 24hr Composite 

*April 1 – October 31 

Report - Report 
1x/Month; 24hr Composite 

*November 1 – March 31 

Total Nitrate + Nitrite (mg/L) Report - Report 
3x/Week; 24hr Composite 

*April 1 – October 31 

Total Nitrate + Nitrite (lbs/day) 

Report - Report 
3x/Week; 24hr Composite 

*April 1 – October 31 

Report - Report 
1x/Month; 24hr Composite 

*November 1 – March 31 

Total Phosphorus (µg/L) 
2 

200 
2 

- Report 
1x/Week; 24hr Composite 

*April 1 – October 31 

Report  - Report  
1x/Month; 24hr Composite 

*November 1 – March 31 

Total Phosphorus (lbs/day) 
2 

0.98 
2 

- - 
1x/Week; 24hr Composite 

*April 1 – October 31 

Report - - 
1x/Month; 24hr Composite 

*November 1 – March 31 

Total Copper (µg/L) 
2 

7.7 
2 

- 11.3 
2
 1x/Week; 24hr Composite 

1

 The Total Nitrogen limits in the permit are rolling seasonal averages, not monthly limits. 

2
 The phosphorus and copper limits are currently stayed by compliance orders (the AO and AOC/ACO). There is an interim 

copper limit of 20 ug/l.  

2.4.2 Current WPCF Flows and Loads 

As part of developing this CWMP, Weston & Sampson reviewed data documented on the Discharge 

Monitoring Reports (DMRs) submitted to EPA between January 2017 and December 2021. This data 

included measurements for the influent and effluent flow as well as the loading of several nutrients. In 

general, the Marion WPCF functions well and produces a very high-quality effluent. 

 

 

 



 

 

 

 
 

2-45 

COMPREHENSIVE WASTEWATER MANAGEMENT PLAN 

 

MARION, MA 

 

westonandsampson.com 

2.4.2.1 Marion WPCF Existing Flows 

Between 2017 and 2021, the WPCF had an average daily flow of 0.515 MGD, as measured by the 

‘effluent’ flow meter. During this time, a maximum day effluent flow of approximately 1.14 MGD was 

recorded on December 15, 2019.  

 

Average flows were also reviewed for the period from 2017 to 2020. The 12-month rolling average 

effluent flow for a calendar year reported during this period has ranged from 0.295 MGD to 0.850 MGD. 

As of December 2021, the 12-month rolling average for WPCF was approximately 0.447 MGD. Effluent 

flow is measured continuously at the WPCF effluent flow meter, located immediately upstream of the 

disk filter building. The location of the existing effluent flow meter is upstream of the disk filters and UV 

disinfection, meaning that some flows related to filter backwashing and maintenance are recorded by 

the meter but not actually discharged. This results in the reported flows summarized here being 

somewhat higher than the actual discharged flows.  

 

WPCF 12-month rolling average flows over the past five years are summarized in Table 2-23: Summary 

of WPCF Effluent Flows. 

 

Table 2-23: Summary of WPCF Effluent Flows 2017-2021 (12-month Rolling Average) 

Year 
Average Annual 

Flow (MGD) 

High Monthly 

Flow (MGD) 

Low Monthly Flow 

(MGD) 

2017 0.505 0.727 0.183
1 

2018 0.569 0.850 0.318 

2019 0.591 0.771 0.331 

2020 0.455 0.724 0.240 

2021 0.447 0.591 0.295 

Overall 0.515 0.850 0.240 

1
 Months with lower flows due to diverting influent to the lagoons for equalization were 

excluded 

 

2.4.2.2 Marion WPCF Existing Loads 

Several nutrient loading parameters are monitored and recorded. Discussion of those of these 

parameters, biochemical oxygen demand (BOD5) and total suspended solids (TSS), as reported in the 

Discharge Monitoring Reports, are discussed below. Total copper values are also presented, as total 

copper concentrations in the effluent are a primary concern of the WPCF and an important topic 

discussed in later sections of this report. 

 

Both BOD5 and TSS are measured weekly, using a 24-hour composite sampler. Total copper is 

measured monthly using a 24-hour composite sampler. Over the period between January 2017 and 

December 2021, reported influent BOD5 concentration averaged 153 mg/l, ranging from 34 mg/l to 510 

mg/l, and BOD influent load averaged 625 lbs/day, ranging from 167 lbs/day to 1,461 lbs/day. Over this 

period, the influent TSS concentration averaged 169 mg/L, ranging from 31 mg/l to 400 mg/l, and TSS 

influent loads averaged 702 lbs/day, ranging from 198 lbs/day to 2,018 lbs/day. Over this period, the 

influent total copper concentration averaged 95 µg/l, ranging from 24 µg/l to 251 µg/l. 

 



 

 

 

 
 

2-46 

COMPREHENSIVE WASTEWATER MANAGEMENT PLAN 

 

MARION, MA 

 

westonandsampson.com 

Table 2-24: Summary of Average WPCF Influent Concentrations & Loads 2017-2021 

Year 

BOD5 TSS Copper 

mg/l lbs/day mg/l lbs/day µg/l 

2017 140 585 175 741 117 

2018 157 659 156 682 112 

2019 134 637 162 769 92 

2020 173 599 204 722 85 

2021 159 640 146 591 72 

Overall 153 625 169 702 95 

 

 

The observed and reported BOD5 and TSS influent loadings are consistent with moderate strength 

domestic wastewater.  

2.4.3 Marion WPCF Process & Support Systems 

The wastewater treatment system at Marion WPCF includes the following processes and support 

systems: 

 

• Influent Pump Station 

• Headworks 

o Pre-Aeration 

o Screening 

o Grit Removal 

o Odor Control 

• Soda Ash Storage and Feed 

• Sequencing Batch Reactors (SBR) Activated Sludge Secondary Treatment 

• Disk Filtration 

• Ultraviolet (UV) Disinfection 

• Lagoon System 

• Flow Metering 

• Surface Discharge Outfall 

• Buildings and Site 

 

A process flow diagram and facility layout for the site can be found in Figure 2-16 (attached)  and Figure 

2-17 (attached) respectively.  

 

A site visit to the facility was performed on August 19, 2019 to discuss needs with plant staff and tour 

the facility to get a better understanding of key issues and current system conditions. Due to ongoing 

work in the Effluent Filtration and UV Disinfection buildings, these facilities were not visually inspected 

during this visit; however, additional information was collected subsequently on these systems. The 

following is a description and condition assessment of the treatment facility based on direct 

observations, discussions with plant staff, and review of available record information including as-built 

plans and the O&M manual.  



 

 

 

 
 

2-47 

COMPREHENSIVE WASTEWATER MANAGEMENT PLAN 

 

MARION, MA 

 

westonandsampson.com 

2.4.3.1 Influent Pump Station  

The Front Street (Main) Pump Station, located in the Village area, functions as the WPCF influent pump 

station. This station pumps directly to the WPCF headworks via a 4,300 foot long force main, which is 

constructed of 14-inch and 12-inch DI pipe. The Front Street Pump Station is discussed in detail in 

Section 2.3.3.1 of this report. The influent pump station has two normal duty (a.k.a., ‘low service’) pumps 

and two high flow (a.k.a., ‘high service') pumps, allowing the station to deliver wet weather flows to the 

WPCF, with a peak capacity of nearly 4.0 MGD (or more). Flows from the Front Street Pump Station 

force main are normally delivered to the WPCF headworks. Valving in the WPCF yard outside the 

headworks allows flow to be diverted from this force main directly to the WPCF lagoons, bypassing the 

headworks completely when needed.  

2.4.3.2 Headworks  

The headworks of the WPCF is comprised of a pre-aeration (aerated influent receiving) chamber, 

automatic screen with bypass and manual bar rack, influent diversion gates used to divert high flow to 

Lagoon 1, and vortex grit separation with a grit classifier and washer.  

 

The headworks building has a cast-in-

place concrete foundation and elevated 

operation floor, with architectural concrete 

masonry unit (CMU) block walls, and a 

structural steel supported steel roof deck 

with built up roofing. The building structure 

is in good condition with the exception of 

the interior of the aerated influent receiving 

chamber which has significant interior 

concrete surface corrosion. This part of the 

structure is also showing some cracks on 

the exterior although it does not appear to 

be a significant structural issue. 

 

Pre-Aeration 

The aerated influent receiving chamber is a cast in place concrete structure, integral with the headworks 

building foundation. The chamber receives flow from both the Front Street Pump Station and, during low 

flow periods, from the lagoons via lagoon return pumps which are located in the basement of main 

operations building and described further in Section 2.4.3.9. The tank has an integral cast-in-place cover 

which is located above grade at the same top of slab elevation as the headworks building operating 

floor. The influent end of the tank is a single influent receiving box, 8’-6” wide and 3’-6” long with a water 

depth of approximately 8’-6”. At the bottom of the influent receiving box are two 18” square sluice gates 

which feed two identical influent aeration channels. Each channel is equipped with coarse bubble 

stainless steel diffusers on a single distribution lateral and drop leg. Air is provided by two dedicated 10 

HP Aerzen rotary lobe positive displacement blowers. The blowers are located in the blower room in the 

lower level of the main operations building. The channel center wall terminates approximately 9” below 

the tank cover. Effluent from each channel flows over a v-notch weir into the influent screen feed channel. 

The tank headspace is ducted to the biofilter odor control system which provides continuous fan forced 

air withdrawal to maintain negative pressure under the cover.  

 

Headworks Building with Biofilter 



 

 

 

 
 

2-48 

COMPREHENSIVE WASTEWATER MANAGEMENT PLAN 

 

MARION, MA 

 

westonandsampson.com 

Though this tank is intended to keep solids in suspension and freshen the influent wastewater, heavy 

solids build up over time and these tanks generally require annual cleaning. This is a significant safety 

concern for plant staff as there is only one point of access, a 4’x6’ aluminum hatch located at the effluent 

weir end of the channels. No access ladder, and no means to bypass the tank are provided. The O&M 

manual notes that the tank is designed to allow one channel to be isolated while the other remains in 

service. Doing so, however, creates significant potential for the accumulation of dangerous gasses and 

the possibility of overflow back into the offline tank under some flow conditions if not carefully monitored. 

The tank separating wall does not extend to the full height of the tank, which limits the ability to isolate 

the channels. Plant staff also noted that during the last cleaning, significant corrosion of the concrete 

surfaces both above and below the water level was observed.   

 

Screening 

Channel effluent from the aerated influent 

receiving chamber flows through an influent 

feed channel to either a mechanically cleaned 

rotary fine screen or to the adjacent bypass 

channel. The bypass channel is equipped with 

a coarse bar screen in the event the fine screen 

is out of service. The mechanical fine screen is 

a Lakeside “Raptor” rotary fine screen with a ¼” 

screen design to remove and wash large debris 

and rags via a spray water header. The rags 

and debris are conveyed by an integral inclined 

screw conveyor and deposited through a chute 

into 55-gallon drums, located at grade below 

the screen operating floor. 

 

The screen unit is in good condition and with routine maintenance should provide many years of service.  

Plant staff noted that local controls for the unit do not include an “on demand” cleaning cycle. 

Occasionally, during high flow periods, the screen can become blinded, and having the ability to initiate 

a cleaning cycle on demand would be advantageous. Staff also noted that there is no rake provided for 

the manual screen, making cleaning when in use somewhat frustrating.  

 

Influent Rotary Fine Screen with Screw Conveyor 



 

 

 

 
 

2-49 

COMPREHENSIVE WASTEWATER MANAGEMENT PLAN 

 

MARION, MA 

 

westonandsampson.com 

Grit Removal 

Screened wastewater flows down a channel to the 